HUSKY
IS @INISINS 1050
TRACTOR
MODEL

1%2-01

TLLYSTIRANIED
PARTS
CATALOG

FORT WASHINGTON, WISCONSIN USA

FPrice: One Daollar FORM NO. P-5351648a1



TRANSMISSION ASSEMBLY MODEL 192-01

5

5 , ) .
I ! S
7 g '




TRANSMISSION ASSEMBLY MODEL 192-01

Ref.| FPart ) No. Eel. Part Na.
Na. N, Deseription Req d. Wo, Mo, Description Req'd.
i | 1100352 | Coter Pin 1/8 x 1-1/2 2 61 | 1185638 | Thrust Race 2
2 | 1109653 | Hex Nut 3/4-1F 1 G2 | 118563% | Thrust Bearing 1
3 | 1707410 Washer I 63 | 1716501 [ Bevel Gear 22T 1
4 | 1716502 | Washer 1 64 [ 1713456 | Bavel Pinion 10T 2
5 | 1185648 | Bronze Bearing 2 £5 111355661 | Retaining Ring 2
6 | 1716500 Hub 1 66 | 17134467 | Pinicn Shaft 2
7 | 1104337 8. Key 1/4 x 1-1/2 2 67 | 1716513 | Worm Wheel 1
8 | 1716508| Drive Collar 1 &8 | 1718689 | Bevel Gear 22T 1
O ] 1185400] Hileh Pin 1 60 | 1716503 | Drive Hub 1
10 | 1708066 | Roll Pin 1/8 x 3/4 3 TG0 | 1716519 ] Drive Screw 2
11 | 1713426 Lock Pin 1 11 | 1716602 | Locking Wire | 1
12 | 1716517 Gear Case 1 72 | 1185645 | Needle Bearing 1
13 | 11068872 | Capecrew 5/16-18 x 5/8 4] 73 | 1185642 | 04l Seal 1
14 11100242 | Lockwasher 5,16 14 74 | 1716504 | Washer 1
15 | 1713428 | Bottom Cover 1 75 | 1704692 | Roll Pln 1/8x 1 5]
16 | 1713427 | Gasket 1 76 1177388 | O-Ring i)
17 | 1718067 | Stud 2 77 | 1716489| Shifter Arm 3
18 | 1185402 | Drive Pin 1 78 11716514 | Shiller Shaft 1
1% | 1713422 | Connector 2 79 | 1703616 | Bowed Washer 1
20 | 11054%8 | Plug 3/8 N, P, T, 2 80 | 1716487 | Shift Lever 1
21 | 1185637 | Capscrew - Special 3 21 | 1716530| Shaft 1
22 [ 1716487 | Bearing Cap 1 52 | 1100348 | Cotter Pin 3/32 x 3/4 2
23 j 1716403 | Bhim , 0135 As Heq. 83 | 1713424 | Shifter Shaft 2
24 | 1716494 | Bhim , 005 A= Heq. 24 | 1185201 Beariog Cone 1
25 | 1185636 | O-Ring 1 85 |1185202] Bearing Cup 1
26 | 1120208 | Roll Pin 3716 x 3/4 1 85 | 17134081 Worm Shaft 1
27 | 1185342 Set 3orew 2 87 | 1145275 | Bearing Cone 1
28 | 1713416( Ball 3 g6 | 1185278 | Baaring Cup 1
20 1713417 | Spring 2 B9 1713439 Sliding Gear 1
30 1713421 | Pin 1 BO | 1713408 j Gear 38T 1
21 | 182682 | Preather 1 81 | 1165165} Neadle Baaring 1
32 | 1713425 | Gapket | 02 |1RO1220] Oil Seal 1
¥33 | 1716515 Cover Plaie 1 03 | 1713597 Brake Drum 1
+*34 | 1100241 | Lockwasher 1/4 2 04 { 1185866 | Rataining Ring 1
*35 [ 1121507 | Hex Nuwt 1/4-20 2 g8 1715490 Gaar 197 1‘
*36 | 1713455| Bearing Retainer 2 98 | 1718455 | Spacer k
*37 | 1118804 | Retaining Ring 2 97 | 1185634 | Ball Bearing F
*38 | 1706742 | Bowed Washar 1 98 | 1712783 | Washer e
*19 | 1713423 | Pivot Tall 1 98 | 1185074 ] Needle Bearing 2
*40 | 1108878)] Capecrew 5/16-18 x 7/8 ] 100 [ 1THI012 | Ralaining Ring 2
*41 | 1106832 Capscrew 1/4-20 x 578 2 101 (1185833 | Oil Seal 1
*42 { 1716514 | Shift Lever 1 102 | 1717125 | Input Shaft )
43 | 1716477 | Gear & Fhaift 1 103 (11135271 Retrining Ring 2
44 1 1180025 ) Retaining Ring 1 104 (1716491 | Gear 28T L |
45 | 1714564 | Adjusting Nut 1 105 |1185635 | Needle Bearing o
45 | 1120129| Hex Nut 1-14 1 106 (1716480 | Gear & Shaft =1
47 | 1714572 | Spring Washer 4 10T (1716492 | Splined Shaft 1
43 | 1714582 | Drive Cone 1 108 (1118723 | Retaining Ring 2
44 | 1104336| 8g, Kev L/dx 1 2 105 1104439 | Ball Bearing 1
50 | 1714561 | Coupling 1 114 | 1118807 | Retuining Riog 1
51 | 1713485] Wagher 1 111 | 1200029 | Expangion Plug 1
52 | 1185295 il Seal 1 112 [ 1707546 | Wusher 2
53 | 1716507 Axle 1 113 1713412 Gear 28T 1
54 | 1716511 Wheel Hub 1 114 |1185113 | Bronze Bearing 1
55 | 1183643 Oil Seal i 115 |1185360 (O-Ring 1
56 | 1185640]| Thrust Race 2 116 |1%13419 |Idler Shaft 1
57 11185641 Thrust Bearing 1 117 |1185222 |Roll Pin 3716 x 1-1/4 1
b8 | 1145644 | Bronze Bearing I
59 | 1716498 | Shim . 0125 As Reqg. | #
60 | 1716430 Shim , 005" As Req.

T

*Tndicates Parts Wot Tncluded With Gear Case Assembly Part No, 1716736,



Yoy | b 214

14, 15,18

185——F

' .
1w 196 @185 T 198 5
197.26,29- " 37

m3—0 'ﬁf?’;"’ﬂ TR
135#_;27 ."_;,;_F,_,-r"’fﬂ
1

|
263 - 301
""-FFF g

AN




kg 4 58 66

222} EEL SN

. 223
EZSW .. / =




g

TRACTOR ASSEMBLY MODEL 192-01

1718108

Ref.| Part . No. Ref,{ Part No.
No. No. Bedeription Reg'd. No. Mo, De=cription Reqgtd.
1| 1717355 | Beat Pad 1 501 17148683 1 Pivot Block 1
2| 1717352 | Seat, Pan Adsembly 1 80| 1703618 | Bowed Washer 2
3| 1100243 | Lockwasher 3/8 36 61| 1717349 | Wiring Assembly 1
4 | 1167383 | Flat Washer 3/8 22 62| 1112687 | Cleviz Pin 1
8 1717327 | Cap 1 63 | 171685682 | Clutch Rod 1
B | 1121509 | Hex Nut 3/8-1F 15 B4 | 1121551 [ Lock Mut 3/8-16 2
T [ 1717226 | Steering Wheel 1 85 | 1714855 | Spring 1
8 | 11044356 | Woodrull Key 3/16 x 3/4 1 B8 | 1716169 | Starter Generator 1
8 (1713122 | Bowed Wagher 4 B7 | 1708292 | Pulley 1
10 | 1717269 | Steering Shalt 1 88 | 1714688 | Adjusting Strap 1
11 | 1717263 | Bearing 1 69| 1106876 | Capecrew 5/16218 x 7/4 4
12 ] 1717258 | Steering Support 1 70 | 1108878 | Capserew 5/16-18 x 1 B
13 | 1717261 | Rear Panel 1 71| 1110147 | Lock Mut 5/16-18 a
14 | 1100241 | Lockwasher 1/4 14 72| 1716315 [ Bupport 1
15 | 1115931 | Phillips Serew 1/4-20 x 73| 1716836 | Lead Assembly {Ground) 1

5/8 13 T4 1 1716630 | Battery 1
16 { 1121507 | Hax MNut 1/4-20 13 *75 ¢ 1110024 | Wing Nut 3/8-18 2
17 | 1717241 | Choke (Inc 177) 1 *76 | 1716623 | Clamp Rod 2
18 | 1717255 | Ignition Switch (Inc 214) 1 *TTE 1716878 | Clamp 2
19 [ 1717242 ] Throttle Control (Inc 178) 1 *7B 1716624 | Carrier Battery |
20 | 1717256 | Light Switch (Inc 176) 1 Y8} 1118378 | Screw 5/16-18 x 1/2 4
21 | 1714146 { Ammeter 1 80§ 1185498 | Speed Nut 5/16-18 4
22 | 1717245 | Instrument Panel 1 81 ) 1717236 | Hood Stop 1
23 | 17175699 | Pad _ 1 842 | 1705905 | Bowed Washer 2
24 | 1718262 | Heod and Grill Assembly 1 83 | 1717244 | Bracket 1
25 | 1717246 | Hinge 1 84| 1103204 | Capsersw 5/16-18 x 2-1/2 2
26 | 1100242 | Lockwasher 5/16 33 85| 1714720 | Spacer 1
27 ¢ 1106872 | Capscrew 5/16-18 x 5/8 24 B6 | 1714687 | Tank Strap 1
28 | 1107382 | Flat Washer 5/18 16 BT | 1714685 | Tank Strap 1
29 | 1182563 | Hex Nut 5/16-18 16 B8 | 1714767 | Tank (Inc &9) 1
30 | 1717399 | Heat Shisld 1 £9 | 1714766 | Cap Ocly 1
31 | 1717596 | Bpacer 1 90 | 1108832 | Capscrew 1,/4-20 x 5/8 1
32 | 1111808 | Capscrew 5/18-18 x 2-3/4 1 1 | 1107381 | Flat Washer 1/4 3
33 | 1717282 | Latch 2 92 | 1109845 | Nut #10-32 8
?34 * Headlight (GE4408) 2 83 | 1100240 | Lockwasher #10 L]
435 | 1717245 Clip G 84 1 1703886 | Tank Outiet 1
38 | 1717354 | Lead Wire 1 95 | 1114474 Fil, Sorew 1/4-20x 1-1/2 2
3| 1717370 | Lead Wire Z i Engin= !
38 | 1717369 | Lead Wire 1 97| 1106846 | Capscrew 3/8-16 x 5-3/4 4
9 | 1185680 | Screw 10-32 x 3/4 8 98| 1714648 | Spacer 4
40 | 1705098 | Washer a 90 [ 1713394 | Plate 1
41°| 1185582 | Sleeve Bearing 1 106 | 1714721 | Spacer 1
42 | 1717372 | Clutch Pedal 1 101 | 1716679 | Bracket 1
431 1717268 | Bracket 1 102 | 1106852 | Capeerew 1/4-20 x 2 1
44:] 1106423 | Capscrew 3/9-16 x 1-1/4 8 103 | 1105470 | Set Screw 5/16-18 x 1/2 2
48 | 1715545 | Knob 2 104 | 1187474 | 8q, Key 1/4 x 2-1/4 1
489 1718717 | Brake Rod 1 105 | 1716592 | Engine Pulley 1
47 ¥ 1716718 | BErake Stop 1 106 | 1716642 | Belt Guide 1
48 1718716 | Bracket 1 107 | 11068936 | Capscrew 3,/8-16 x 2-1/2 2
45 | 1716724 | Spring 1 108 | 1716570 | Balt 42-1/2" Matched Set
50 | 1703066 | Roll Fin 1/3 x 3/4 d of 2 1
51 | 1100348 | Cotter Fin 3732 x 374 11 1089 | 1716571 | Belt 34" Matched Set of 2 1
52 | 1713780  Brake Shoe Assembly 110 | 1714680 | Generator Belt 91 31/%2 1
{Inc 53 & 54) 1 111 [ 17165675 | Grip 1
§3 1 1713777 [ Lining Only 1 112 | 1714044 | Plunger 1
54 | 11855%0 | Rivet 2 113 | 1714233 | Bushing 1
86 | 1713972 | Bracket 2 114 | 1913075 | Spring 1
56 | 171672% | Brake Rod 1 115 | 1714577 | Lift Lever 1
57 | 1716719 | Brake Rod 1 116 | 1714645 | Rod 1
58 | 1110108 | Lock Nut 3/8-16 16 117 | 1703011 | Spripg Cotter 1
*MODELS USING 1/4" Dia. clatnp rod & 1/4-20 Wing out vse the Ipllowing parts
T8 1708652 Lock Wing Nut 1,/4-20 2 T 1718109 Clamp 2
T Clamp Hod 2 78 1718111 Carrier-Battery 1




TRACTOR ASSEMBLY MODEL 192-01 (CONT)

Ref. | Part . Ho. Rel.| Part No,
Ho, No. Description EReq'd, Mo, No. Degcription Rey'd.
118 ! 17145559 { Tool Lift 1 187 | 1718232 | Choke Knob & Wire Coly 1
118 | 1107035 | Capserew 1/2-13 x 2 1 178 | 1718233 | Throtile Knob & Wire Only 1
126 | 1185486 | Jam Nut 1/2-13 1 179 | 1717240 | Pulley Assembly (Inc 194) 1
121 1 1717315 | Mounting Plate 1 180 | 1185432 | Thrust Race 1
122 | 1185558 | Sleeve Bearing 2z 181 | 1716583 | Spring 1
123 | 1713474 | Spacer 2 182 | 1716596 | Clutch Flange 1
124 { 1713483 | Foot Rest 2 183 | 1716418 | Brake Plate Aszembly
125 | 1717278 | Frame Tube RH 1 {Toc 1584) 1
126 | 1716559 | Frame Tube LH 1 184 | 1716599 | Friction Disc Only 1
127 | 1711380 | Expansion Plug 2 165 | 171316% | Spriog 2
128 | 1717385 | Lead Wire 1 188 | 1714666 | Clutch Yoke . 2
129 | 17172686 | Lead Wire Ground 1 187 | 121900 | Bowed Washer Az Req,
130 | 1708287 | Voliage Repulator 1 186 | 1110202 | Dowel Pin 2
131 | 1709172 | Bolenoid 1 125 | 1714639 | Bearing Retainer 1
132 | 1716584 | Idler Pulley 2 190 | 1704479 | Ball Bearing 1
133 | 171661% | Control Shaft 1 191 | 1113526 | Retaining Ring 1
134 | 1704692 | Roll Pin 1/8 x 1 - 182 | 1714649 | Spring 1
135 | 1155647 | Bearing 2 183 | 1714663 | Spacer 1
136 | 1716520 | Shaft Support "1 124 | 1716599 | Friction Disc 2
137 | 11075385 | Flat Washer 1/2 1 185 | 1714664 | Spacer 1
138 | 1106930 | Capscrew 3,/8-16 x 1-3/4 10 186 | 1714656 | Yoke Support 1
139 | 1715538 | Flanged Bushing 2 197 | 1106874 | Capscrew 5/16-18 x 3/4 2
140 | 17165676 | Idier Arm 1 198 | 1716637 | Brake Bracket RE 1
141 | 17168728 | Spring 1 199 | 1185471 | Needle Bearing 2
142 | 1185584 | Cotter Pin 3/10 x 3/4 1 200 | 1T1T23E | Spacer 1
143 | 1290234 | Flat Washer 1,2 1 201 | 171659€ | Clutch Flange 1
144 | 1714642 | Brace 2 202 | 1717203 | Pearing Jupport 1
145 | 17178584 | Clip 2 202 | 1185588 f Bearing Flahge 2
146 | 1185456 | Tinnermian Nut 2 204 | 1185087 |Self Aligning Bearing 1
147 | 1104954 | Grease Fitting 5 208 | 1100246 | Lockwasher 9/16 1
148 | 11046782 | Bowed Washer 1 206 | 1185023 | Flat Washer 9/18 1
149 | 1716634 | Pivot (Tne 150) 1 207 | 11049532 | Hex Nut 9/16-18 1
150 { 1120210 | Roll Pin 3/16 x 1 1 204 | 1106840 |Capscrew 3/8-16 % 3 8
151 1 1715680 | Spring 1 209 | 17133487 | Support 1
152 | 1713381 | Bpring 1 210 | 1708012 | Flat Washer 1
153 | 1716634 | Control Lever 1 211 | 1185284 | Drive Pin 1/4 x 2 2
154 | 1715686 | Grip 2 212 | 17134811 | Steering Pinion 1
156 | 17179481 | "8™ Clip 3 213 | 1713809 | Steering Gear 1
156 | 1713415 | Support 1 214 | 1718266 | Key Ounly 1
167 | 1713820 | Fender Bracket 1 215 | 1714840 | Cioss Shalt 1
158 | 1717597 | Taillight A=aembly (Inc 219 | 1100350 jCotter Fin 1/8 x 1 2
150 & 160} 1 217 | 1716563 | Steering Arm 1
158 * Bulb {GEL1B88) 1 218 1 1713361 | Ball Joint .2
160 | 1718234 | Lens Only 1 215 | 1103025 | Jam Nut 1/2-80 - “ 2
161 | 1114755 | Screw #10-32 x 5/8 3 220 | 1713385 1 Tie Hod 1
162 | 1718020 | Lead Wirs 1 221 | 1891696 | Drive Pin 5/16 x 1-1/2 -
163 {1 1717922 | Lead Wire Ground 1 222 | 1713377 |Steering Lever LH 1
164 | 1713472 | Quadrant 1 223 | 1110152 | Self Locking Mut 1/2-20 3
165 | 1714101 | Hitch 1 224 | 1713378 | Bteerlog Lever HH 1
166 | 1100245 | Lockwasher 1/2 2 225 | 1716697 | Axle 1
167 | 1121511 | Hex Mut 1/2 x 13 2 226 | 1716953 | Spindle LH -1
166 | 1713481 | Mounting Cap 4 227 | 1716952 | Spindie RH 1
1689 | 1716585 { Coupling 1 228 | 1717462 | Drag Link 1
170 | 1110818 | Set SBerew 5/16-18 x 3/4 4 229 | 1136615 | Ball Bearing ~ 2
171 | 1716661 | Bonded Coupling 1 230 1 1185615 | Ball Bearing . 2
172 | 1717243 | Drive Shaft 1 231 | 1715855 | Valve Stem Assﬁ'.!hly 2
173 | 1713432 | Drive Pin 3/16 x 1-1/4 1 2332 | 1715789 | Wheel Ouoly b 2
174 | 1716586 | Clutch Stop 1 233 | 1717441 | Tire 16 x B:50 x B 2
175 | 1716638 | Brake Bracket LH 1 234 | I'MT357 | 'Wheel & Tire {228 thru
176 | 1718231 | Lizht Switch Enob Only 1 233) 2

*Not atocked. Purchase from your local automotive or slectrical supplier.
[CONT ON PAGE 8)




TRACTOR ASSEMBLY MODEL 192-01 {CONT)

Hef. Part M. Rel. Fart No.
No. No. Descripton Heqg'd. No, Na, Desoription Reg'd
23% | 121688 (Washer 4 251 | 11066821 |Capscrew 3/8-16 x 1-1/8 a
235 | 1716187 |Set Collar 2 252 | 1135605 |Ball Bearing 1
237 11187857 |Set Screw 2 253 | 1118730 |Retaining Ring 1
238 11715889 |Dust Cap 2 254 | 17115866 (Wheel & Tire Assembly
239 11155232 |Drive Pin 3/16 x1-1/4 Zz {Inc 255, 256, 257) 2
240 | 1713383 |Axle Pivot 1 255 | 1716787 |Wheel Only 2z
241 | 1717270 |Axle Support 1 256 | 1715856 (Tubeless Tire & x 12 2
242 | 1714132 |Rubber Tip 2 257 | 1716011 (Valve Stem Assambly 2
243 | 1113527 |Retaining Ring 4. 258 | 101085 (Huk Bolt 1
244 | 19716594 |Pulley 1’ 259 | 1110152 |Self Locking Nut 1/2-20 1
245 (17184645 ;Shaft 1 260 | 1716621 (Heat Shield 1
246 | 17186847 |Belt Guide 1 261 | 1417221 [Fender 1
247 [ 1108880 [Capscrew 5/16-18 x 1-1/8 2 262 | 1106538 | Capseraw 3/8- 16 x 2-3/4 T
248 { 1185224 |(d] Seal 1 263 | 1105927 (Capscrew 3/8-16 x 1-1/2 2
249 11185010 |Needle Bearing 1 264 | 1185706 |Screw Flat Hd 3/8-16 x
250 { 1715785 |Support Houding 1 1-1/8 1
DUAL LIGHT GROUP
$IDE PAMEL VOLTAGE REGULATOR
SCREW /. BOLINOID
= MOTE
WIRES DESIGNATED BY COLOR OMLY
E! E E:] ARE CUNTAINED IM WIRMG HARMESS
PART K. | TI7 A%
t\\\ 2
/
— vELLOw |
p— UL IGMITION
SWITCH
TRANSMISSKIN
|
u"Eﬁ? 9,190,158 é} l:l:wEF! SCREW
5 74
15 T
¥ BATTERY 5';"“'-?:'1";1 J:'hT
HOCD ENGINE
HINGE MAGNETO
: 14 SCREW GROUND © T 9,10,11
]
13 .
/ BLACK
Faar} {GREEN ] ;ﬂ AMMETER
STERTER W——-{_WhTE | ——
LIGHT GENERATOR E
Ri Part HNo. Ref, Dart No,
No, No. Description Reg'd. No. Na, Description Reqg'd.
1 .| 1718835 Lead Asgembly B 1100240 Lockwashar #10 8
(Ground) 1 10 1109845 Nut #10-32 i
2 ITM Lead Wire [(Ground} 1 11 1114755 Serew #10-32 = 575 2
3 11'1739“ Lead Wire 1 12 1718020 Lead 1
4 1117256 ght Switch 1 13 1717369 Lead Headlipht 1
i) 1717522 Lead Wire {Talllight 14 1717394 Lead Hezdlight 1
Ground) 1 15 1717370 Lead Headlight 2
6 | 1717507 - | Taillight Assembly s | . 16 | 1717245 | Clip Headlight 6
(Ioc T & B) ’ 1 17 * Headlight Bulb [(GE4406) 2
7 * Bulb (GE158%) 1 18 1717581 "gr Clips 3
8 1718234 Lens Cmly 2 16 1185480 Screw $10-32 x 3/4 G

“Not stocked, Purchase from your logal automotive or electrical Egppliar.

g




